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FEM IR Sample Description

% e o h 2 g 2

(R ’%?%%%/L P Y 5 BD-EM2117-7240
Sample Name Lithium ion battery Sample Model

MLm= J7 AR BEAS I 5 AR A R 2 7]

Testing laboratory

Guangdong ESTL Technology Co., Ltd.

T RE R L X A K9S 1M 1885101, 201-208= .,

T bk d § . . A
. Room 101, 201-208, Unit 1, Building 1, No. 9 Headquarters 2nd Road, Songshan

Testing Address Lake Park, Dongguan, Guangdong, China.
TFC AT T I 22 1 I FL YR A R A &)
Applicant HANGZHOU LIN'AN BEYONDER POWER CO., LTD
ZFCE A WL BN T I 22 X S AL a7 1E R 4710795 135 #4 2-3#%
Applicant Address | 2-3F, BUILDING 13#, NO.1079 OF WUSU STREET, LIN'AN, HANGZHOU, CHINA
il i S A0 P11 22 1T HEL YR BR A )
Manufacturer HANGZHOU LIN'AN BEYONDER POWER CO., LTD

1|3 7 e b . e A s i e [ o
i AL ST M T B AL B8 RO 1079 2132 Pk2-3 4%
X;;‘r‘gssct“rer 2-3F, BUILDING 13#, NO.1079 OF WUSU STREET, LIN'AN, HANGZHOU, CHINA
O A 7 BT

Factory of Cell

SAMSUNG SDI Co., Ltd

BREE GRIGAPRET ) 5B E538.31

Db v . o

Standard UNITED NATIONS the "Manual of Test and Criteria" (ST/SG/AC.10/11/Rev.7)
Section 38.3.

R H

Date of sample
receipt

2022-08-15

8 H
Tested date

2022-08-16 to 2022-09-05

K3 4518 Test conclusion:

EHATLH 1 22

1A HEA BR A RLA R OB B 7 i, ARIEER A [ GRIGABRAET ) 25-Eh 35 38.3 Wik AT H
W, W IR, MREE RAT S AR A R K
The Lithium ion battery submitted by HANGZHOU LIN'AN BEYONDER POWER CO., LTD. are tested

according to UNITED NATIONS the "Manual of Test and Criteria" (ST/SG/AC.10/11/Rev.7) Section 38.3.
The test items are full items. The test results comply with the relevant requirements of the standard.

Kl Tested by

2

H# 1% Reviewed by

S

AT

03-S017-1A

Global Testing , Great Quality.
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B 15 B Sample Information

PR HL R BERE
1‘?’71‘/ CENES 7o\ e s | 40Ah
Nominal Voltage Rated Capacity
PLIFS 2880Wh aka -
Watt-hour Trade mark
| : GEERES s
N 78 HL PR 1) 88.2V | JRHL 2 b 588V
Limited Charge Voltage Discharge Cut-Off Voltage
i R RREE 70 FL HL
e L e
6A Max. Continuous 12A
Charge Current
Charge Current
, , R ORRREE T8 A FLAR
CFR FRL o R
30A Max. Continuous 45A

Discharge Current .
Discharge Current

(1E L MIYANR
RRBLE R 130mA B _RjL ) 235mm*220mm*390mm
End Charge Current Battery dimensions
FowilR= #:7‘?5
BLHG ICR18650-26J BOER _ 2600mAh
Cell Model Cell Rated Capacity
HET
AETR 21S17P

Compound mode

Description of the sampling procedure: /
BURERE P B B /
Description of the deviation from the standard, if any: /
DREE RAFT E PR HETT B /
Remarks/# 7
1. AR LA N R
Throughout this report a comma is used as the decimal separator.
2. IR ROR AT EHE, PR, PR RN, NAER R
As for the Verdict, “-” means “no need for judgement”, “P” means “pass”, “F” means “fail” and “N/A”
means “not applicable”.

Z¥EHT:  03-S017-1A Global Testing , Great Quality.
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Summary of testing:

Tests performed (name of test and test clause): Testing location:
Test items Sample Number U £ e
T.1: Altitude simulation / 75/ [ A A IR 2
FEFL Guangdong ESTL Technology Co., Ltd.

J7IRAR R SE TR L b X B % 95 LR

. N=| b l\k
T.2: Thermal test / 5. 5% 1855101, 201-208%.

T.3: Vibration / {2} B1# - B4# Room 101, 201-208, Unit 1, Building 1,
i \ No. 9 Headquarters 2nd Road,
T.4: Shock / M7 Songshan Lake Park, Dongguan,
T.5: External short circuit / 4h Guangdong, China.
FEH
.6: Crush-/ £ +or #
T.6 Impact/f C1# - CL0#
7
T.7 Overcharge / T 78 H B5# - B8#

T.8: Forced discharge / & |

\ C11# - C30#
JBCH

The samples’ state is good.

FERIRIL R4

Large Batteries of B1#~B2# B5#~B6 are full charged state
after first cycle;

Kb 1 B1#~B2# B5#~B6 55—~ 70 Hi i il AR s
Large Batteries of B3#~B4# B7#~B8 are full charged state
after 25t cycles;

KA i ith 4 B3#~BA# B7#~B8 25K IEH J i R 4 5
Rechargeable component cells of C1#~C5# are 50%
charged state after first cycle;

78 HL T LS CL#~CB# Oy 55— 78 F A /1 /5 50% 78 HUIR
s

Rechargeable component cells of C6#~C10# are 50%
charged state after 25" cycles;

A 78 L TTA HLES CO#~CLO0# A 25 IR B J5 50% 78 FEUIR A«
Rechargeable component cells of C11#~C20# are full
discharged after first cycle;

A 78 HL TG FLE CL1#~C 20449 25 — /> 78 HL A 56 2 T IR
s

Rechargeable component cells of C21#~C30# are full
discharged after 25" cycles;

AT 78 HLTC R HL C21#~C30# 9 25 R G A 5 58 A T FER 745

Z¥EHT:  03-S017-1A Global Testing , Great Quality.
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Test Procedure:

1.Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the
same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be
conducted using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on
cycled batteries.

R — PRI F I N AT T L R T8I o F it Db 25042 I 70 AH [R] ) — 4L it AT iR T.AET.5, ik
IS T.6FIT.8AH A I3 A iskg ik (1 vty o a3 T. 7 R) A FH SE AT AE IR T. A = T.5H 3 FH I (0 R A58 08 b gk
17, DME AL 78 750 H P Ha it

2.In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1x100

NTEAESK, ATHUT AR FTEHK(%)=(M1-M2)/M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it is considered as "no mass loss".

A : ML RIS AT )5 &, M2 R0 5 (5T & o Wi S0 AN I R 3R B A (R BUE , R 9T it = 4
9%”0

Mass M of cell or battery Mass loss limit

PO B L Tt Y o Joi 45 R BR AR
M<1g 0.5%
1g<M<75g 0.2%
M>75¢g 0.1%

3. Intest T.1to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test battery after testing is not less than
90% of its voltage immediately prior to this procedure.

FEMATAZTAN, HIBSETEAR . T, B, EREMERA, I EGMAK bR
T EEYFF B L FE S/ T B AT 35— RGBT L FE F19909%

Z¥EHT:  03-S017-1A Global Testing , Great Quality.
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Photos of Samples and Labels/# 5B ZFRiH

T

BD-EM2117-7240
72V 40Ah 2880Wh

TS 03-S017-1A Global Testing , Great Quality.
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Photos of Samples and Labels/# 5B ZFRiH

il

!i,l?l

40 50 60 70 g

30

gl

||

6. 1

wLLET

10 20

i

REARRE
AR RN

00

0 0€ O 0S5 09 @_{ 0
!.‘/HH(HH"H]H\ T

yr-r K N N B

e
F
~
-
~
b
&
S
&
&

TS 03-S017-1A Global Testing , Great Quality.
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38.3.4 Procedure / JUP R Vﬁjfct
38.3.4.1 Test 1: Altitude simulation / Jii&1: & EE# P
Test cells and batteries shall be stored at a pressure of P
11.6kPa or less for at least six hour at ambient
temperature (20+5°C).
IS HUO A I 7R IR S20+5°C, KR ESINAKT
11.6kpa MBI AFAF6 A~/
Requirement / FRfEZIR No leakage, no P
1. Cells and batteries Mass loss limit: <0.1%. venting, no
) o disassembly, no
Fan R B15<0.1%. rupture and no fire.
2. Open circuit voltage not less than 90%, The TIRW . LHS . L
requirement relating to voltage is not applicable to test Ry R K
cells and batteries at full discharged states. 4

FE RS J5 T 6 F s R AMIC 1206 1 T2 RS 11909, 1 22
SRANE T 58 A T8 5E L LS A LB

3. No leakage, no venting, no disassembly, no rupture
and no fire.

PSRN TCHR R AR TR PR T KIS
ihp dase

The data see table 1.
[ s WER .

Z¥EHT:  03-S017-1A Global Testing , Great Quality.
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38.3.4.2

Test 2: Thermal test / Wi 2: BE R

Test cells and batteries are to be stored for

I FRLO AT HL I A 2 R U

1. one temperature cycle: 72+2°C(6h) — -40+2°C(6h).
— YR FEEIR N 72+2°C(6h) — -40+2°C(6h).

2. The maximum time interval between test temperature
extremes is 30 minutes.

i JE2 e 45 B K T B I 1] 29 30miins

3. This procedure is to be repeated 10 times.

HE10 KGR

4. after which all test cells and batteries are to be stored
for 24 hours at ambient temperature (20£5°C).
PERE R G, BT s f S A R e 2025°CI 261 fidl
H24 /NI,

5.For large cells and batteries the duration of exposure to
the test temperature extremes should be at least 12
hours.

X TR RO AT I, R T W O i i R DI 1) 2 D
N2/

Requirements / HpifEEK .
1. Cells and batteries Mass loss limit: <0.1%.
FE i 5 45128 <0.1%.

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

FE RS J5 T FHs S AMIC 12058 1 T2 R 11 90%, 1 22
SRANTE F 5 58 4 T805¢ HL A HL T N FEES

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEM BRI THE R ok R LA T E KR
R .

No leakage, no P
venting, no
disassembly, no
rupture and no fire.
T THR . o
RTS8
WH.

The data see table 1.

IO E s IR L

AT

03-S017-1A

Global Testing , Great Quality.
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38.3.4.3

Test 3: Vibration / iRk 3: &z

1. Cells and batteries are firmly secured to the platform
of the vibration machine.

ORI L 7 [ 22 e R R & (E D b
2. The vibration :a sinusoidal waveform with a logarithmic

sweep between 7 Hz and 200 Hz and back to 7 Hz
traversed in 15 minutes.

PEshPLEsZEIER, LA7Hz ¥ In%200Hz, 2R G 7E 8/ [0
BI7THz A—MER, — MG FRSE15 4380 5 B 14

3. For cells and small batteries. The logarithmic
frequency sweep is as follows: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz is reached,
The amplitude is then maintained at 0.8 mm (1.6 mm
total excursion) and the frequency increased until a peak
acceleration of 8 gn occurs (approximately 50Hz), A
peak acceleration of 8 gn is then maintained until the
frequency is increased to 200 Hz.

X TR AN s, X BT NT 25 TaR R 4 1gn
1 f RN B2 B B 918 2%, AR JE H IR PR 47 4E0.8
oK Camts1.6 oK) FFHE A B 3 f KN gL ik 5
8gn (BALIN50 #H28) » K KINE B AR5 7E8gn B
AZE I N F] 200 2% -

4. For large batteries: from 7 Hz to a peak acceleration of
1 gn is maintained until 18 Hz is reached. The amplitude
is then maintained at 0.8 mm (1.6 mm total excursion)
and the frequency increased until a peak acceleration of
2 gn occurs (approximately 25 Hz). A peak acceleration

of 2 gn is then maintained until the frequency is
increased to 200 Hz.

PP RB . N7 250140, PRIFL gn B KIIE L,
ELEIPZRIE R 18 Hf2% . RIEHIRIE IR FFFEO.8 2K (e fiw
1.6 ZK), FEHIINAER B 2R OIE A #]2 gn (P
29025 Hak) . R KN BEGREFAE2 gn BB fn £
200 7i#%% .

5. This cycle repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position
of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

X RBN L REAS = A ELAH 3 B Rt 22 07 R — T
M HEEHEAT1200 SIS Herh—ANMRB)JT 1) 2
2015 it T L

%

bt

=]

S

03-S017-1A

Global Testing , Great Quality.
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Requirements / frifEEK No leakage, no P
1. Cells and batteries Mass loss limit: <0.1%. venting, no

. . disassembly, no

P 5 B 512 <0.1%. rupture and no fire.

2. Open circuit voltage not less than 90%, The Tl THS . T
requirement relating to voltage is not applicable to test Ry ERELL L T K

cells and batteries at full discharged states. B 4

T a6 J5 T s R ANIS 1206 AT T2 FEL S U 909%, 1 2
SRANIE F T 58 42 805 FL AR H RS R FL v

3. No leakage, no venting, no disassembly, no rupture
and no fire.

eGSR TCHE R ok, OB LA TEE KR
A

The data see table 1.

FR e WA L

38.3.4.4 Test 4: Shock / iR 4: w7 P

Test cells and batteries shall be secured to the testing P
machine by means of a rigid mount which will support all
mounting surfaces of each test battery. Each cell or
battery shall be subjected to a half-sine shock of peak
acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subjected
to a half-sine shock of peak acceleration of 50 gn and
pulse duration of 11 milliseconds.

T PR R SV 36 o S ] ) 7 2R T AR R % b, AT
PASCHE BRI FEVB R BT T o A RS Tt 8 P 0
TR 150 gn. Bkehis (16 msi) IE sk T P . Bk
R RS B F W I B2 50 gny kst ) 11 mis 2 1E 3% %
BEAT P

Each battery shall be subjected to a half-sine shock of P
peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small
batteries and 11 milliseconds for large batteries. The

formulas below are provided to calculate the appropriate
minimum peak accelerations.

AR FELL T o TE 5% b o 0 Ve (s P2 R /N B ke T R
G . /N AL N 6 mis AR I 8] DA R K R it 7 AT 11
S kR TR o RS T T 1 2 2ORTH 54538 1 e /N EAE
S .

Pulse

Battery Minimum peak acceleration duration

150 gn or result of formula
Acceleration (gn)
Small
batteries (100850 j 6ms

mass *
Whichever is smaller
50 gn or result of formula

Acceleration (gn)

Large 30000 11ms
batteries =

mass *

Whichever is smaller

Z¥EHT:  03-S017-1A Global Testing , Great Quality.
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Each cell or battery is subjected to three shocks in the
positive direction and to three shocks in the negative
direction in each of three mutually perpendicular
mounting positions of the cell or battery for a total of 18
shocks.

A E S B EE Y N AE = 3 LTI ) 1E 1) 8% 7K 22 = kb
B n) P AR 3R b, 181K

P

Requirements / bR E R :
1. Cells and batteries Mass loss limit: <0.1%.
i o3 FE 4512 <0.1%

2. Open circuit voltage not less than 90%, The
requirement relating to voltage is not applicable to test
cells and batteries at full discharged states.

T il B0 S5 T B P s S AMIG T 12058 BT T 6 FEL K 1 90%, 1 22
SRANE T 58 4 T8 5E Fi D HL RS T L

3. No leakage, no venting, no disassembly, no rupture
and no fire.

FEM NI CHE R ok R T H KR
A .

No leakage, no
venting, no
disassembly, no
rupture and no fire.

TR TCHEFR. o
GNP R1E IV =T
ME .

The data see table 1.
IR WAL L.

38.3.4.5

Test 5: External Short Circuit / JiiR5 #ME4

1. The cell or battery to be tested shall be temperature
stabilized so that its external case temperature reaches
57+4°C.

PREFAIG AR FE R 7E57+4°C, DU FLCN Bl HL AR A1
K IA357+4°C.

2. The cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0.1
ohm at 57+4°C, This short circuit condition is continued

for at least one hour after the cell or battery external case
temperature has returned to 57+4°C.

FFE S IE AR /N T-0.1Q 1S FL BH [ B8 HEAT FER% . #F i
(102l BE VK S BI57+4°C 2 JG PRIFRLERA L /NP B
3. The small cell and small battery must be observed for

a further six hour for the test to be concluded and 12
hours for large cells and large batteries

Xof N R RS AT N TR Lt 2 — D K6 SN 4 RE T 4
Wro R ORT AR/ H o PR 2 i I 1) 5 28 /D 12/

Requirements / FpifE K :

During the test and within six hours after test, the cells or
batteries.

MRS AR PR 56 AN/, RS s F R i
1. External temperature not exceed 170°C.
HPRIMEAEIT170°C.

2. No disassembly, no rupture and no fire.

FESNTCIER . oIS KGR A -

External temperature
not exceed 170°C

AR E AR IS 170°C
No disassembly, no
rupture and no fire.

Tofitk. M TE
KGR

The data see table 1.
[ E R WKL,

AT

03-S017-1A

Global Testing , Great Quality.
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38.3.4.6 Test 6: Impact / Crush / Jilik6: # / & P
Impact (applicable to cylindrical cells not less than 18mm P
in diameter).

i GEHTEAANT18 Z KRR Bt .
1. The test sample cell or component cell is to be placed P

on a flat smooth surface.

BURE RS BT A FO TR~ R T R R

2. A 15.8mm=0.1mm diameter, at least 6 cm long, or the
longest dimension of the cell, whichever is greater, Type
316 stainless steel bar is to be placed across the centre
of the sample. A 9.1 kg + 0.1kg mass is to be dropped
from a height of 61 + 2.5 cm at the intersection of the bar
and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal
drag on the falling mass. The vertical track or channel
used to guide the falling mass shall be oriented 90
degrees from the horizontal supporting surface.

—RBL6 B AE N AL A O, MR EA215.82 K
012K, KERDERK, sufibiKmi R, W=
HzKFH B 91T R 01T R EMEMEL + 2.5
Kb g BN RARE S XAk, A — AN LT 50 R
(0 o A B A R dse /) P 2 BT BB I DA ). 3R
HAESETE T 5 SR 5K SR T 2908
T

3. The test sample is to be impacted with its longitudinal
axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8mm+0.1mm diameter curved
surface lying across the centre of the test sample. Each
sample is to be subjected to only a single impact.

sz i (e, I R P ISR AT I 5 R R
L EAR15.8 % K+0. 1 2 KB IR M NMEE. &
R 2% — ki

Requirements / FrifE B3R External temperature P
1. Test cells or component cells external temperature not | N0t exceed 170°C

exceed 170°C. SRR BIT170°C

R AR BT A PR B4 i e 2% T T AN B 170°C No disassembly, no

2. No disassembly and no fire within six hours of this rupture and no fire.

test. TR TERBRTH

RIGLHE6 N2, BRI KRB . | KBk,
The data see table 2.
[ R W% 2,

Crush (applicable to prismatic, pouch, coin/button cells N/A
and cylindrical cells less than 18mm in diameter).

Pek GEM TR, 83, m/amaSmEsR/ T
18 = ARMIE LD .

Z¥EHT:  03-S017-1A Global Testing , Great Quality.
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1. A cell or component cell is to be crushed between two | The applied force N/A

flat surfaces. The crushing is to be gradual with a speed |reaches 13 kN + 0.78

of approximately 1.5 cm/s at the first point of contact. kN.

The crushing is to be continued until the first of the three Walni Ak F13 T4

options below is reached. +0.78 T/

W R E T FSTAE AT (B FE e, 55 ) BEIZ

IR, AR5 — ANl BRI KL 1.5 BOKAD. )k

FREEBEAT, BERMILLT =gz —:

(a) The applied force reaches 13 kN + 0.78 kN.

JEhnE) 7315313 T-4++0.78 T4

(b) The voltage of the cell drops by at least 100 mV.
SR N %0100 24K,

(c) The cell is deformed by 50% or more of its original

thickness.

LR T i S 6 )R P I 50% A _E .

2. A prismatic or pouch cell shall be crushed by applying

the force to the widest side. A button/coin cell shall be

crushed by applying the force on its flat surfaces. For

cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.

TR T B A8 2 P S N A e 0 P — Tt s o LT/ T T P
AN B £ T s 7 2 5 A2 SR Y VNS B R =R A
Jiti [ o

Requirements / FrifEE R N/A

1. Test cells or component cells external temperature not
exceed 170°C.

FLO BTG FLO (1 B ey R TR P N AN B3 170°C

2. No disassembly and no fire within six hours of this
test.

IR E6 NI 2N, BRI KR KA.

Z¥EHT:  03-S017-1A Global Testing , Great Quality.
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38.3.4.7

Test 7: Overcharge / fli& 7: T FRH

1. The charge current shall be twice the manufacturer’s
recommended maximum continuous charge current.
A2 % i3 | R ) i R 4R 45 70 P RO R i 7R

2. The minimum voltage of the test shall be as follows:
AT R/ FLFE A

a) When the manufacturer's recommended charge
voltage is not more than 18 V, the minimum voltage of

the test shall be the lesser of two times the maximum
charge voltage of the battery or 22 V..

L SR 3 R R W 7 L L R AN A8Y, A B 7
P, PR H S 1) 36 o s i e K 7 F FL S PR I A B A2 22V 2
BN

b) When the manufacturer's recommended charge

voltage is more than 18 V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage.

U SR P AR ) 78 L L 18V, AT K i/ T
HUB R FARE o KTE LR 1.2 £

3. Tests are to be conducted at ambient temperature.
The duration of the test shall be 24 hours.

20+5°CHI IR T, iR J0 F78:24 /I

The voltage of the test
is 105.84V, and the
current is 24A. / M1
JE°N105.84V, HIRA
24A.

Requirements / FrifEE R :
No disassembly and no fire within seven days of this test.

USRS R S R AR 7 RN, NIRRT IE S KB
RR%E

No disassembly and no
fire.

TR FITCE KIS .
The data see table 2.

[ E s WK 2,

38.3.4.8

Test 8: Forced discharge / Wi 8: 3& I H

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum
discharge current specified by the manufacturer.

20+5°CHIMA BT, 5N HCIERAEL2V M E R H A
AT SRR, L PSR AR A ST AR FERA
3 T S I B RO FLA

The specified discharge current is to be obtained by
connecting a resistive load of the appropriate size and
rating in series with the test cell. Each cell shall be forced
discharged for a time interval (in hours) equal to its rated
capacity divided by the initial test current (in ampere).

R 2 K/ LI FRLBH D 5 e b R 0BG, THERAS
2 B TR LR o XA FRHREAT SR A, TR (]
(N2 R8T LAUE 2 e B AT 40 136 P T (22 5)

Requirements / Fr#EZR :
No disassembly and no fire within seven days of this test.

IR S AERES Th ANAER S5 7 RN, TG AR AR AN oA K I
FRE

No disassembly and no
fire.

TCRARRTCE KIS .
The data see table 2.
T E e k2.,

AT

03-S017-1A

Global Testing , Great Quality.
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Table 1: T1-T5/F%1. RH1-AKS5

Sample | Mass prior to | OCV prior to Test 1: Altitude Test 2: Thermal test Test 3: Vibration Test 4: Shock Test 5: External
No. / f}épﬁ': test / BT | test / AT simulation Mt 20 8 s MR 3 I3 WK 4: phat Short Circuit
TS ={(¢)) HLE (V) MR 1. = EERE M 5 AR %
Mass Change Mass Change Mass Change Mass Change ratio Temp. (°C)
loss(%) ratio loss(%) ratio loss(%) ratio loss(%) HL T HE (%) L (°C)
JRERR | BEI(%) | FiERKL | BIE(%) | BiEdik | HIEH%) | FERIK(%)
(%) (%) (%)
B1# 20511 87.75 0.000 100.00 0.000 99.23 0.000 100.00 0.000 100.00 57.5
B2# 20497 87.76 0.000 100.00 0.000 99.20 0.000 100.00 0.000 100.00 57.6
B3# 20503 87.76 0.000 100.00 0.000 99.23 0.000 99.97 0.000 100.00 57.7
B4# 20508 87.76 0.000 99.99 0.005 99.21 0.000 100.00 0.000 100.00 57.7
TS 03-S017-1A Global Testing , Great Quality.
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Table 2: T6-T8/3 2. A% 6-iA%: 8
Test 6: Impact+Crush Test 7: Overcharge Test 8: Forced discharge
1 MR6: e [ AR7 5 7 H 1 A8: G s e
Sample | OCV prior | Temp. (°C) /| sample No./ | OCV priorto | Sample No. / £ | OCV prior to test
No./#et | totest/ B | A CC) | prihgis | test/Wnid | e |/ RRETEEWY)
gie | WATRE FE(V)
V)
Cl# 3.763 104.2 B5# 87.76 Cli1# 3.238
C2# 3.768 118.0 B6# 87.76 Cl12# 3.234
C3# 3.774 122.4 B7# 87.75 C13# 3.252
Ca# 3.766 108.7 B8# 87.75 Cla# 3.245
C5# 3.770 101.6 -- -- C15# 3.236
Co# 3.769 116.8 -- -- Cle# 3.250
Cr# 3.772 115.6 -- -- Cl7# 3.266
C8# 3.775 113.7 -- -- cls# 3.248
Co# 3.768 117.4 -- -- C19# 3.254
Cclo# 3.771 114.5 -- -- C20# 3.242
- -- - -- -- C21# 3.265
-- -- -- -- -- C22# 3.254
-- -- - -- -- C23# 3.257
-- -- -- -- -- C24# 3.231
-- -- -- -- -- C25# 3.245
-- -- - -- -- C26# 3.260
-- -- - -- -- C27# 3.256
-- -- - -- -- C28# 3.243
-- -- -- -- -- C29# 3.239
-- - - -- - C30# 3.255
e 5 G e

--- End of Report ---

Z¥EHT:  03-S017-1A Global Testing , Great Quality.
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Declaration

1 AR AHEN L RN A RS 44 TE K
The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
2. RS IAR A A AU BT R 2 F R TR A AR I6 B AL H
Objections to the test report must be submitted to ESTL within 15 days.
3. RAARI = B[R, AR AR .
Nobody is allowed to photocopy or partly photocopy this test report without written permission of
ESTL.
4. % UL ZIN SR AERE A S TR, I ORAIE F Rl 44 FIURE i UGS S DR DAR TR, 5 D ASAS I B 5 AN 2R FEAT:
(ER RSy

The client should provide samples and relevant data, at the same time, they should guarantee the
consistence of the product’s name the declared, the samples they provided and the goods to be

transported. Otherwise we will not bear any relevant responsibilities.
5. AR AU IR R S A T

The test report is valid for the tested samples only.
6. AT AR 17 5L T G U SRS 0 T 45 D AT AR AN 2 e AG U] B A9 A 2 e I ST EB PR A 9% FH

ESTL’s liability under no circumstance will exceed the testing fee received from applicant for test

conducted hereof this testing report.
7. AR IR G RL

The test report is invalid if altered.
8. ARG LA AT AR T T 8 CAE” TR

This report is invalid without the company's "Special seal for Test Report" or "official seal".
9. AR EARMAECMAT FUNESRE, AEASAEIIER, A0 m A KB 51 & AR XU AEAE 0T
T

This report is not stamped with CMA qualification certification mark, which does not have the
function of social proof, and the Company does not assume any risks and legal liabilities caused by
this.



